
 

 
 
  

 
 
 
  
  
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

 

 

Annex B5: Initial 
Environmental Appraisal 

Report 
  

 
 

Standard Gate two submission for London 
Water Recycling SRO 

 
 
 



 

Notice – Position Statement 

This document has been produced as the part of the process set out by RAPID for the development 
of the Strategic Resource Options (SROs).  This is a regulatory gated process allowing there to be 
control and appropriate scrutiny on the activities that are undertaken by the water companies to 
investigate and develop efficient solutions on behalf of customers to meet future drought resilience 
challenges.  

 

This report forms part of suite of documents that make up the ‘Gate 2 submission.’ That submission 
[...]
• Final effluent transfer tunnel (Mogden STW – AWRP)  

• AWRP located on TWUL owned land near Kempton WTW (50 – 200 Ml/d, site 
selection in progress)  

• Recycled water transfer pipeline (AWRP - River Thames)   

• Recycled water discharge outfall to the River Thames  

• Waste stream collection and discharge (pumping station and pipeline, AWRP – 
Mogden STW)  

Teddington DRA 
scheme 

• Mogden STW final effluent abstraction (pumping station located in Mogden STW)  

• Tertiary Treatment Plant (TTP) located at Mogden STW (up to 150 Ml/d)  

• Treated effluent transfer tunnel (Mogden STW – Teddington)   

• Treated effluent discharge outfall to the River Thames  

o Teddington river abstraction  

o Intake from the River Thames  

• Abstracted raw water transfer (pumping station and pipeline, intake - TLT)  

• Waste stream collection and discharge (pumping station and pipeline located within 
Mogden STW)  

• If a TLT extension is not developed as part of a Beckton water recycling scheme, it 
would form part of a Teddington DRA scheme (For the purposes of this IEA, the 
assessment of the TLT extension is provided in the Beckton water recycling scheme 
only) 

2.1 BECKTON WATER RECYCLING SCHEME 

2.1.1 Concept design 

The final effluent (FE) abstracted from the existing FE channels at Beckton STW will be treated in a new 

AWRP. To ensure WFD compliance, the standard of treatment will be Indirect Potable Reuse (IPR) which will 

undergo Full Advanced Treatment (FAT) through a RO and UV Advanced Oxidation Process (UVAOP). The 

option reduces the final effluent at the extant Beckton STW outfall to the estuarine Thames Tideway. 

The recycled water will then be conveyed in two new tunnel sections. The first consisting of a tunnel from 

Beckton AWRP to the primary shaft site at Lockwood Reservoir Pumping Station. The second section of the 



London Effluent Reuse SRO – Initial Environmental Appraisal    Report for Thames Water Utilities Ltd   Classification: CONFIDENTIAL 

Ricardo   Issue 1.2    Date 13/10/2022  Page | 8 

conveyance route will involve an extension to the TLT from the secondary shaft site at Lockwood Reservoir 

Pumping Station to a proposed new outfall located on a side channel of the freshwater Lee Diversion Channel, 

known as the Enfield Island Loop, upstream of the existing Thames Water Enfield intake to the KGV Reservoir.  

Both sections of conveyance are designed for a transfer capacity of the maximum scheme sizing; 300 Ml/d. 

Additional abstraction for public water supply on a put/take basis will be through existing intakes in the lower 

River Lee, to supplement the raw water supply to the Lee Valley Reservoirs.   

2.1.2 Construction and indicative programme 

The proposed AWRP site can accommodate the 150 Ml/d single-phase plant development with all process 

buildings and tanks in above-grade and single-storey configurations, however the two-phase 150 Ml/d capacity 

AWRP will be both above and below grade due to space constraints. The 300 Ml/d capacity AWRP will also 

be both above and below-grade due to site space constraints. The current maximum height would be 

approximately 22m (x2 buildings).  

The transfer tunnel would be constructed using a Tunnel Boring Machine (TBM) which is lowered to the base 

of the drive shaft, and excavates the ground whilst automatically installing pre-cast concrete segments to form 

the tunnel lining. 

The outfall structure on the River Lee Diversion will be constructed from cast-in-situ reinforced concrete, 

although consideration may be given to pre-casting some elements off site, transporting to the site and 

installing in position by crane. A short channel between the outfall structure and a culvert under the riverbank 

footpath will be lined with a geotextile and gabion mattress. 

A summary of the scheme components and indication of construction periods is provided in Table 2-2. 

Table 2-2 Summary of Beckton water recycling scheme components and indicative construction periods 

Component  Component Description  Indicative Construction Period13 

Beckton STW effluent 
abstraction 

Effluent will be obtained from the final effluent 
outfall of Beckton STW, near the Barking Creek 
Barrier at the confluence of River Roding. The 
water will be abstracted via wet wells 
connected onto the side of the final effluent 
conduits, to capture the full volume, and 
pumped via screens to the new advanced water 
reclamation facility to the north of the Beckton 
STW. 

44 months 

Effluent treatment at 
Beckton STW 

RO based process. 

Waste stream 
treatment and 
discharge 

Waste streams will be produced from the 
ultrafiltration membranes, the RO membranes 
and the neutralized chemical cleaning 
wastewater. These will be collected at a 
wastewater return pumping station and may be 
pumped to the inlet of the Beckton STW (in the 
case of backwash, UF and neutralised CIP 
wastewaters) or may be combined with final 
effluent outfall (in the case of RO concentrate). 
Work on waste management requirements and 
options is ongoing. 

Treated effluent 
transfer tunnel from 
Beckton STW to 
Lockwood Reservoir 

7 shaft locations 

Remineralisation will be required to prevent 
corrosion of the treated water conveyance by 
the demineralised water produced by the RO. 

The tunnel will have an internal diameter (ID) of 
3.5m. Based upon the requirements to drive a 
Tunnel Boring Machine (TBM), drive shafts 
would require to be 12.5m ID with a 
construction site area of 5,000 m2. 

33.5 months 

Thames-Lee Tunnel 
extension from 
Lockwood Reservoir 
to King George V 

24.5 months 

 

13 Based on 100 Ml/d sized option, not including enabling or commissioning phases.  Construction phases may overlap. 



London Effluent Reuse SRO – Initial Environmental Appraisal    Report for Thames Water Utilities Ltd   Classification: CONFIDENTIAL 

Ricardo   Issue 1.2    Date 13/10/2022  Page | 9 

Component  Component Description  Indicative Construction Period13 

reservoir (with 
pumping station at 
Lockwood) 

5 shaft locations 

The route has been chosen to limit tunnelling 
under buildings, especially buildings likely to be 
piled, follow highways to limit wayleaves and 
passing under greenfield sites to limit issues of 
settlement. 

Discharge into River 
Lee Diversion 

A new discharge arrangement will be required 
on the River Lee Diversion Channel; within 
Thames Water’s operational area. It will consist 
of a housing and a chamber with pipes that 
feed into a stilling arrangement discharging the 
treated reuse water into the River Lee Diversion 
Channel. 

7 months 

2.2 MOGDEN WATER RECYCLING SCHEME 

2.2.1 Concept design 

The FE abstracted from the existing FE channels at Mogden STW will be treated in a new AWRP located near 

to Kempton Water Treatment Works (WTW). To ensure WFD compliance, the standard of treatment will be 

IPR which will undergo FAT through a RO and UVAOP. The option reduces the final effluent at the Mogden 

STW outfall to the upper Thames Tideway. 

The conveyance routes, one from Mogden STW a new AWRP located near the Kempton WTW, and a second 

taking treated water from the AWRP to the outfall at Walton Bridge, will be installed using a mixture of 

trenchless and sections of open-cut. 

2.2.2 Construction and indicative programme 

It is assumed that construction elements for AWRP will be above ground, single storey and will either be 

reinforced concrete or steel-clad buildings which will house equipment. Underground tanks and multi-storey 

buildings may need to be considered if land availability is limited. 

Pipe-jacking will be used to construct the conveyance route between Mogden STW and a new AWRP located 

near the Kempton WTW. Drive and reception shafts will be needed, at depths varying between 14m and 25m, 

and TBMs will be used. 

The recycled water conveyance between the new AWRP located near the Kempton WTW and the outfall at 

Walton Bridge on the River Thames would be constructed using open-cut trenching methods. This pipeline will 

be 5.9km in length. There are two short sections that would require trenchless methods (e.g., River Ash 

crossing). Construction within highways and the local road network will be for approximately 1.4km with the 

working width in highways and urban areas to be reduced to reduce construction impacts. 

The outfall will be mostly buried into the riverbank to ensure a discrete design, however a large open excavation 

will be required during construction. The structure foundations will be below the river level and will need to be 

built out from the riverbank 2-3m into the river. The new outfall structure will be made from reinforced concrete 

and the pipeline will be cast into the wall of the structure. The riverbank profile on either side of the structure 

will be reinstated, as will the route of the footpath along the river and over the outfall opening to the river. 

A summary of the scheme components and indication of construction periods is provided in Table 2-3. 

Table 2-3 Summary of Mogden water recycling scheme components and indicative construction periods 

Component  Component Description  Indicative Construction Period14 

Mogden STW 
effluent 
abstraction 

There is a 3m wide, 2m deep final effluent channel that 
runs along the edge of Mogden STW from the southwest 
side of the works to the northeast corner to the penstock 
station and effluent culverts. There are 8no. storm tanks 
which discharge directly into the effluent channel. It is 
necessary that the effluent is abstracted upstream of the 
storm tank discharge to prevent untreated storm water 

9 months 

 

14 Based on 100 Ml/d sized option, not including enabling or commissioning phases.  Construction phases may overlap. 



London Effluent Reuse SRO – Initial Environmental Appraisal    Report for Thames Water Utilities Ltd   Classification: CONFIDENTIAL 

Ricardo   Issue 1.2    Date 13/10/2022  Page | 10 

Component  Component Description  Indicative Construction Period14 

overflow being transferred to the new AWRP. There, 
proposed connection is upstream of the storm water 
overflow weir. Abstracted final effluent will be pumped to 
the new AWRP located near the Kempton WTW for 
treatment. 

Effluent 
transfer from 
Mogden STW to 
AWRP 

11 shaft 
locations 

A 1600mm-diameter pipeline is to transfer the final effluent 
from Mogden STW to the new AWRP located near the 
Kempton WTW. The length of the pipeline will be 
approximately 8.9km. A single pipeline is the only option. 
The route will include trenchless crossings of railway lines, 
watercourses and A roads. Assumption that trenchless 
crossings are with 2m dia pipejacks. 

29 months 

AWRP located 
near the 
Kempton WTW 

Proposed treatment process is being reviewed and 
currently comprises the following elements; Fine 
screening, Pre-formed chloramine dosing, Ferric 
coagulation, Ultrafiltration membrane treatment, Anti-
scalant and sodium bisulphite dosing, Reverse osmosis 
membranes, Advanced oxidation process consisting of UV 
irridation and hydrogen peroxide addition and 
Remineralisation with line and CO2. 

27 months 

Treated waste 
stream return 
pipeline from 
AWRP to 
Mogden STW 

A 1000mm-diameter pipeline is to transfer the treated 
waste stream from the new AWRP located near the 
Kempton WTW to the Inlet Works at the Mogden STW. 
The length of the pipeline will be approximately 8.9km. 

29 months 

Treated effluent 
transfer 
pipeline from 
AWRP to 
upstream of 
Walton 

A circa 1400mm or 1600mm diameter pipeline is to 
transfer the final effluent from the new AWRP located near 
the Kempton WTW to the Walton intake. The length of the 
pipeline will be approximately 6km. The new AWRP site is 
at an approximate elevation of 16mAoD and the proposed 
outfall location is at 10MAoD. This gives 6m of head that 
could be used to gravitate the flow to the outfall without the 
need for pumping, hence the 100mm diameter. 

21.5 months 

Discharge to 
River Thames 
at upstream of 
Walton Intake 

7 months 

Pumping 
Stations 
requirement 

Pumping stations (wet or dry) are required for the effluent 
abstraction, the wastewater stream return (from the new 
AWRP) and treated effluent conveyance. The possibility of 
gravitating the treated effluent to the outfall is being 
explored and if feasible  

Within above 

2.3 TEDDINGTON DRA SCHEME 

2.3.1 Concept design 

FE from Mogden STW will be subject to further treatment at a new Tertiary Treatment Plan (TTP) at Mogden 

STW. The treatment design is focused on achieving a compliant discharge, and the proposed process 

comprises tertiary nitrification for ammonia compliance and chemical dosing and tertiary filtration for phosphate 

compliance and Biological Oxygen Demand (BOD) compliance. 

The conveyance route has been selected to limit tunnelling under buildings where feasible and pass under 

greenfield sites to limit issues of potential settlement. Intermediate shafts along the tunnel route between the 

reception shafts will be located within private and public land. Drive shafts require a larger land requirement 

than reception shafts given their purpose as TBM launch sites, material transportation and storage and plant 

logistics. 

Treated effluent will discharge into the River Thames upstream of the Teddington Weir which will then blend 

with the river flow downstream towards Ham, and compensate for the abstraction being made at the new intake 

upstream to the TLT. 

The river intake is to be located immediately upstream of the proposed new outfall and is intended to draw up 

to 150 Ml/d of water from the River Thames. The intake would comprise of course screens, mechanical fine 



London Effluent Reuse SRO – Initial Environmental Appraisal    Report for Thames Water Utilities Ltd   Classification: CONFIDENTIAL 

Ricardo   Issue 1.2    Date 13/10/2022  Page | 11 

screens and a settling chamber to remove sand or silts that may be drawn in. A low velocity intake with eel 

screen (self-cleaning band screen) with circa 1mm screen spacing is proposed at this stage. 

2.3.2 Construction and indicative construction programme 

The new TTP will be constructed at Mogden STW. As there is no vacant land available on site, some of the 

eight existing storm tanks at Mogden STW will be deepened, freeing up space on the site to construct a new 

TTP. The new TTP would be built where storm tanks 7 and 8 currently sit. Upgrades of the existing storm 

return pumps and re-installation of the associated pipework may be required for the deepened storm tanks. 

The tunnel between Mogden STW and Teddington discharge site is to be excavated using a TBM and the 

tunnel lining will be pushed in by pipe-jacking. 

The outfall structure will mainly be buried in the riverbank with the outfall discharging into the River Thames 

below the footpath. A large excavation will be required during construction, so the footpath will be temporarily 

closed. The excavation will be approximately 10m wide, 30m long and 4m deep. The new outfall will be 

constructed from reinforced concrete whilst the top cover slabs are likely to be pre-cast concrete craned into 

position. The riverbank profile on either side of the structure will be reinstated, as will the route of the footpath 

along the river and over the outfall opening to the river. 

The intake structure will require a similar construction process to the outfall, and again require a temporary 

footpath closure. The foundations will be below the river level and a temporary steel sheet pile caisson will be 

installed around the excavation area. The caisson will extend into the River Thames 10m from the riverbank. 

The excavation area will be 20m wide, 40m long and 9m below the river level. The structure will be constructed 

from reinforced concrete. Temporary sheet piles will be removed post-construction with the riverbank profile 